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A.B. ENTERPRISES NW L.L.C.

Sample Description : Bitty Mugs

Client Reference Information : UBI:603 239 029

Manufacturer » Wildini

Supplier : Wildini A.B. ENTERPRISES NW

As above test item and its relevant information regarding to the submission are provided and confirmed by the
applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability,
reliability or/and integrity accordingly.
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SGS Ref No. : XMN23-003043

Sample Receiving Date : Mar 08, 2023

Test Performing Date : Mar 08, 2023 to Mar 14, 2023

Test Performed : Selected test(s) as requested by applicant

Test Result(s) : For further details, please refer to the following page(s)

Result Summary :

Test Requested Conclusion
California Proposition 65-Lead (Pb) PASS
Signed for and on behalf of

SGS-CSTC Standards Technical Services Co., Ltd. Xiamen Branch

XMHL23C3001097CW

Sandy Dai
Authorized Signatory
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Test Result(s) :
Test Part .Description :
Specimen No. SGS Sample ID Description
SN1 XMN23-003043.001  Yellow ceramic part w/ multicolor printing
SN2 XMN23-003043.002  Blue ceramic part w/ multicolor printing
SN3 XMN23-003043.003  Orange ceramic part w/ multicolor printing
Remarks :
(1) 1 mg/kg = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected (< MDL )
(4) "-" = Not Regulated
California Proposition 65-Lead (Pb)
Test Method :  With reference to CPSC-CH-E1002-08.3. Analysis was performed by ICP-OES.
Test ltem(s) Limi Unit MDL 001
Lead (Pb) 100 mg/kg 20 62
Comment PASS
Test ltem(s) Limit ~ Unit  MDL 002
Lead (Pb) 100 mg/kg 20 48
Comment PASS
Test Item(s) Limit  Unit  MDL 003
Lead (Pb) 100 mg/kg 20 59
Comment PASS
Conditions of Servics printed cverleaf.
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Notes :

(1) The limit is referenced to the requirement as stated in the County of San Francisco Superior Court,
Case No. CGC-09-489839/CGC-08-476552/CGC-11-508435/CGC-01-319336/CGC-10-505118/County
of Santa Clara Case No 110 CV 172362/the Superior Court of the State of California Case No CIV
1003366/County of Alameda Superior Court, RG
10-530436/10-530300/RG-07-356892/RG-10-514803/County of Contra Costa Case No.
CGC-09-485784/County of Marin Case No. CIV-10-00626/ Senate Bill No. 929 and Public Law
(Consumer Product Safety Improvement Act of 2008, CPSIA).
(2) Composite test has been performed and the result of No.* is/are calculated using the minimum sample
weight.
Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for
Simple Acceptance Rule (w =0) stated in ILAC-G8:09/2019.
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Sample photo:

XMNHG 2300304300
~ XMN23-003043.001

XMNHG2300304300
XMN23-003043.002
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XMNHG2300304300
XMN23-003043.003

SGS authenticate the photo on original report only

*** End of Report ***
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